

GLOSSARY:

- 1 BP = British Pharmacopoeia
- 2 Cap = Capsule
- 3 CCM = Critical Care Medicines
- 4 CR = Controlled Release
- 5 (E) = Medicines for Emergency Uses
- 6 EC = Enteric Coated
- 7 Gall = Gallon
- 8 Gutt = Gutte meaning Eye Drops
- 9 Inj. = Injection
- 10 LA = Long Acting
- 11 Liq. = Liquid - *any form of oral liquids e.g. suspension, or linctus or syrup etc.*
- 12 MU = Megaunits
- 13 MR = Modified Release
- 14 Occ = Oculentum meaning Eye Ointment
- 15 O&G = Obstetrics & Gynecology
- 16 OMF = Oral Maxillo Facial
- 17 Paed = Paediatrics
- 18 (R) = Medicine or Preparations **RESTRICTED** to those specified
- 19 (S) = Medicine or Preparations for **SPECIALISTS USE** only
- 20 SR = Sustained Release or Slow Release
- 21 Susp = Suspension
- 22 Syr = Syrup
- 23 Tab = Tablet
- 24 U = Units
- 25 XL = Extended Release
- 26 XR = Extended Release
- 27 * = Preparations that contain porcine source

1 GASTRO-INTESTINAL DRUG

(a) Antacids & Anti-Ulcer Drugs

1	(R) Bismuth Chelate <i>- For Gastroenterology</i>	Tablet	120mg
2	Alginic Acid 250mg + Calcium carbonate 80mg + Sodium bicarbonate 133.5mg) as Gaviscon [®] or its Equivalent	Tablet	-
3	Sodium alginate 500mg + Calcium carbonate 160mg + Sodium bicarbonate 267mg Gaviscon [®] or its Equivalent	Suspension x 200ml	-
4	Magnesium Trisilicate Light 250mg + Dried Aluminium Hydroxide 250mg + Simethicone 30mg as Suntacid [®] or its Equivalent	Tablet	-
	Magnesium Trisilicate Light 400mg + Dried Aluminium Hydroxide 400mg + Simethicone 40mg as Polysilic III [®] or its Equivalent	Suspension x 120ml	-
5	Ranitidine	Tablet Injection Syrup x 150mls	150mg 50mg/2ml 75mg/5ml
6	(R)Sucralfate <i>- For Critical Care & Internal Medicine</i>	Tablet	1gm
7	Calcium Carbonate 1250mg (with elemental calcium 500mg)	Tablet	1250mg

(b) Proton Pump Inhibitor

1	(S) Omeprazole	Tablet Capsule Injection	10mg 20mg 40mg
2	Lansoprazole	Tablet	30mg

(c) Anti-Spasmodics / Anti-Muscarinics

1	Atropine Sulphate	Injection	1mg/ml
2	(R) Glycopyrronium bromide <i>-For Anaesthesia & Internal Medicine</i>	Injection	200mcg/ml
3	Hyoscine N-Butylbromide	Tablet Liquid x 60ml Injection	10mg 5mg/5ml 20mg/ml
4	Chlordiazepoxide 5mg +Clidinium 2.5mg as Librax [®] or its Equivalent	Tablet	-
5	Mebeverine HCl	Tablet	135mg
6	Simethicone	Drop x 30ml	100mg/ml

(d) Laxatives

1	Bisacodyl	Tablet Suppository Suppository	5mg 5mg 10mg
2	Glycerine B.P.	Rectal Liquid	Infant
3	Lactulose	Syrup x120ml	50%
4	Macrogol 3350	Powder	-
5	Magnesium Sulphate	Mixture	40%
6	Sterculia 62% + Frangula 8% as Normacol [®] or its Equivalent	Granules x100g	-

(d) Laxatives (Continue)

7	Phosphate	Enema	118ml
8	Psyllium Hydrophillic Muciloid	Granule x100g	Regular
		Granule x100g	Orange
9	Senna (as Sennosides)	Tablet	7.5mg

(e) Anti-Diarrhoeals

1	Loperamide	Capsule	2mg
---	------------	---------	-----

(f) Anti-Emetics or Motility Stimulants

1	Domperidone	Tablet	10mg
		Suspension x120ml	5mg/5ml
2	Metoclopramide	Tablet	10mg
		Syrup x 60mls	5mg/5ml
		Injection	10mg/2ml
3	Prochlorperazine	Tablet	5mg
		Injection	12.5mg/ml
4	Promethazine	Tablet	25mg
		Injection	50mg/2ml

(g) Enemas

1	(R) Prednisolone - <i>For Gastroenterology & General Surgery</i>	Enema	20mg/100ml
2	Phosphate	Enema	118ml

(h) Preparation for Haemorrhoid

1	Peru Balsam 1.88% w/w + Zinc Oxide 10.75% w/w + Benzyl Benzoate 1.25% w/w as Anusol [®] or its Equivalent	Ointment	
2	Bismuth Oxide 24mg +Bismuth Subgallate 59mg + Balsam Peru 49mg + Zinc Oxide 296mg as Anusol [®] or its Equivalent	Suppository	

(i) Aminosalicylates

1	(R) Mesalazine - <i>for Gastroenterology & General surgery</i>	Tablet (EC)	250mg
		Tablet (MR)	500mg
2	(R) Sulphasalazine - <i>For Gastroenterology, General Surgery, Haematology & Rheumatology</i>	Tablet	500mg

(j) Bowel Cleansing Solution

1	Sodium dihydrogen phosphate dihydrate 24.4g with disodium phosphate dodecahydrate 10.8g/45mls as Fleet [®] Phospho Soda or its Equivalent	Oral Solution	-
---	--	---------------	---

(k) Drug Affecting Intestinal Secretions

1	(R) Ursodeoxycholic acid - <i>For Paediatrics</i>	Syrup	250mg/5ml
2	(R) Ursodeoxycholic acid - <i>For Gastro-Hepatology</i>	Tablet	250mg

2 CARDIO-VASCULAR SYSTEM

(a) Inotropes and Sympathomimetic Drugs

1	Adrenaline	Injection	1 in 1000
2	Digoxin	Injection	0.5mg/2ml
		Tablet	0.25mg
		Tablet	0.0625mg
		Elixir x 60ml	0.05mg/ml
3	(E) Dobutamine HCl	Injection	250mg/20ml
4	(E) Dopamine HCl	Injection	40mg/ml
5	Ephedrine Sulphate	Injection	30mg/ml
6	(R) Milrinone	Injection	1mg/ml
	<i>- For In-Hospital use, including paediatrics and adult</i>		
7	(E) Nor-Adrenaline / Nor-Epinephrine	Injection	2mg/ml
8	Phenylephrine	Injection	10mg/ml

(b) Anti-Arrhythmics

1	(E) Adenosine	Injection	3mg/ml
2	(E) Amiodarone HCl	Tablet	200mg
		Injection	150mg/ml
3	(R) Flecainide	Tablet	100mg
	<i>- For Cardiology</i>		
4	(E) Lignocaine HCl	Injection	1%
		Injection	2%
5	(R) Sotalol	Tablet	80mg
	<i>- For Cardiology & Internal Medicine</i>		

(c) Angiotensin Converting Enzyme Inhibitors

1	Captopril	Tablet	25mg
2	Enalapril	Tablet	5mg
		Tablet	10mg
		Tablet	20mg
3	Perindopril	Tablet	4mg

(d) Angiotensin Receptor Blocker

1	Candesartan	Tablet	8mg
		Tablet	16mg
2	Irbesartan	Tablet	150mg
		Tablet	300mg
3	Losartan	Tablet	50mg
		Tablet	100mg
4	Valsartan	Tablet	80mg
		Tablet	160mg

(e) Calcium Channel Blockers, Nitrates & Other Anti-Angina Drugs

1	Amlodipine	Tablet	5mg
		Tablet	10mg
2	Diltiazem	Tablet	30mg
		Capsule (SR)	200mg
		Capsule (SR)	300mg
		Injection	25mg/5mls
3	Glyceryl Trinitrate	Sublingual Tablet	0.5mg
4	Isosorbide Dinitrate	Sublingual Tablet	5mg
		Tablet	10mg
		Spray	1.25mg/90ml
5	Isosorbide Mononitrate	Tablet (MR)	60mg
6	Nifedipine	Tablet	5mg
		Capsule (MR)	30mg
7	Nimodipine	Tablet	30mg
		(E)Infusion	200mcg/ml
8	Glyceryl Trinitrate	Adhesive Disc	5mg
		Adhesive Disc	10mg
9	Trimetazidine	Tablet	20mg
		Tablet (MR)	35mg
10	Verapamil HCl	Injection	5mg/2ml
		Tablet	40mg
		Tablet (SR)	120mg

(f) Centrally Acting Antihypertensive

1	Methyldopa	Tablet	250mg
---	------------	--------	-------

(g) Alpha-adrenoreceptor Blocking Drugs

1	Alfuzosin	Tablet (XL)	10mg
2	Doxazosin	Tablet	1mg
		Tablet	2mg
		Tablet	4mg
		Tablet	1mg
3	Prazosin HCl	Tablet	2mg

(h) Betablockers

1	Acebutolol	Capsule	200mg
2	Atenolol	Tablet	50mg
		Tablet	100mg
3	Bisoprolol	Tablet	2.5mg
		Tablet	5mg
4	Carvedilol	Tablet	6.25mg
		Tablet	12.5mg
		Tablet	25mg
5	Esmolol	Injection	10mg/ml

(h) Betablockers (Continue)

6	Labetalol	Injection	5mg/ml
		Tablet	100mg
7	Metoprolol Tartrate	Tablet	50mg
	- <i>Injection For Cardiology & Internal Medicine</i>	Injection	5mg/5mls
8	Propranolol HCl	Tablet	10mg
		Tablet	40mg
9	(R)Sotalol	Tablet	80mg
	- <i>For Cardiology & Internal Medicine</i>		

(i) Combination Anti-Hypertensives

1	Enalapril 20mg + Hydrochlorothiazide 12.5mg as Co-Renitec [®] or its Equivalent	Tablet	-
2	Nifedipine 20mg (SR) + Atenolol 50mg as Nif-Ten [®] or its Equivalent	Tablet	-
3	Atenolol 50mg + Chlorthalidone 12.5mg as Tenoret 50 [®] or its Equivalent	Tablet	-
4	Atenolol 100mg + Chlorthalidone 25mg as Tenoretic [®] or its Equivalent	Tablet	-

(j) Diuretics

1	Acetazolamide	Tablet	250mg
		Injection	500mg
2	Bendroflumethiazide (Bendrofluazide)	Tablet	5mg
3	Triamterene 50mg + Hydrochlorothiazide 25mg as Dyazide or its equivalent	Tablet	-
4	Frmide	Tablet	40mg
		Injection	20mg/2mls
		Liquid x 150mls	1mg/ml
5	Hydrochlorothiazide	Tablet	25mg
6	Indapamide	Tablet (SR)	1.5mg
7	(S)Metolazone	Tablet	5mg
8	Amiloride HCl 5mg + Hydrochlorothiazide 50mg as Moduretic [®] or its Equivalent	Tablet	-
9	Spironolactone	Tablet	25mg
		Tablet	100mg

(k) Vasodilators & Cerebral Activators

1	Cinnarizine dihydrochloride	Tablet	25mg
2	Micronized Flavonoidic fraction 500mg with Diosmine 450mg and 500mg Hesperidin 50mg as Daflon [®] or its Equivalent	Tablet	500mg
3	Hydralazine HCl	Tablet	10mg
		Tablet	50mg
		Injection	20mg
4	(R) Naftidrofuryl Oxalate	Capsule	100mg
	- <i>For ENT and General Surgery</i>		
5	Pentoxifylline	Tablet	400mg

(k) Vasodilators & Cerebral Activators (Continue)

6	Piracetam	Capsule	400mg
7	Sodium Nitroprusside	Injection	50mg/5mls

(l) Local Sclerosants

1	Phenol (Oily)	Injection	5%
2	(R)Sodium Tetradecyl Sulphate	Injecetion	3%

- For Gastroenterology & General Surgery

(m) Anti-platelets; Anti-Coagulants & Fibrinolytic Drugs

1	Aspirin (Acetylsalicylic Acid)	Tablet (EC)	100mg
		Soluble Tablet	300mg
2	Alteplase (rt-PA, tissue-type plasminogen activator)	Injection	50mg
	<i>- For in-hospital Use</i>		
3	Clopidogrel	Tablet	75mg
4	(R)Dabigatran	Capsule	75mg
	<i>- For prophylaxis of venous thromboembolism in orthopaedic surgery. Duration of not more than 5 weeks.</i>		
5	Dipyridamole	Capsule	110mg
		Tablet	25mg
		Tablet	75mg
6	Fondaparinux	Injection	2.5mg/0.5ml
	<i>- For in-hospital Use</i>		
		Injection	7.5mg/0.6ml
7	Heparin Sodium	Flush	10u/ml
		Injection	1,000u/ml
		Injection	5,000u/ml
8	Low Molecular Weight Heparin as dalteparin / enoxaparin or equivalent	Injection*	2,500u - 4,000u
		Injection*	5,000u - 8,000u
9	Streptokinase	Injection	1.5mu
	<i>- For in-hospital Use</i>		
10	(R)Ticagrelor	Tablet	90mg
	<i>- For physicians in acute care setting who manages cardiac patients, including the Emergency Department</i>		
11	Tenecteplase	Injection	50mg
12	Ticlopidine HCl	Tablet	250mg
13	Urokinase	Injection	6,000u
	<i>- For in-hospital Use</i>		
		Injection	250,000u
14	Warfarin Sodium	Tablet	1mg

(n) Others

1	Ivabradine	Tablet	5mg
		Tablet	7.5mg

3 RESPIRATORY SYSTEM

(a) Bronchodilators

1	Aminophylline	Injection	25mg/ml
2	Ipratropium Bromide	Inhaler	20mcg/dose
		Resp. Soln	0.25mg/ml
3	Salbutamol Sulphate	Injection	0.5mg/ml
		Tablet	2mg
		Tablet	4mg (SR)
		Syrup x 60ml	2mg/5ml
		Inhaler	100mcg/dose
		Resp.Soln	5mg/ml
4	Terbutaline	Turbuhaler	500mcg/dose
5	Theophylline	Tablet	200mg (SR)
		Syrup x 60ml	80mg/15ml
		Syrup x 120mls	80mg/15ml

(b) Corticosteroids

1	Budesonide	Turbuhaler	100mcg/dose
		Turbuhaler	200mcg/dose
2	Beclomethasone dipropionate	Inhaler	100mcg/dose
		(S)Inhaler	250mcg/dose

(c) Combined Corticosteroids & Bronchodilators

1	(S)Fluticasone + Salmeterol as Seretide [®] or equivalent	Accuhaler	100mcg/50mcg
		Accuhaler	250mcg/50mcg
		Accuhaler	500mcg/50mcg
		Evohaler	50mcg/25mcg
		Evohaler	125mcg/25mcg
		Evohaler	250mcg/25mcg
2	(S) Budesonide + Formoterol as Symbicort [®] or equivalent	Turbuhaler	160mcg/4.5mcg

(d) Leukotriene Receptor Antagonists

1	(S)Montelukast	Tablet	4mg
		Tablet	5mg
		Tablet	10mg

(e) Cough & Cold Remedies

1	Triprolidine 2.5mg + Pseudoephedrine 60mg as Actifed [®] or its Equivalent	Tablet	-
2	Triprolidine 1.25mg Pseudoephedrine 30mg per 5ml as Actifed [®] or its Equivalent	Syrup x 60ml	-
3	Triprolidine 1.5mg + Pseudoephedrine 30mg + Dextromethorphan 10mg per 5ml as Actifed [®] or its Equivalent	Compound Linctus X120ml	-

(e) Cough & Cold Remedies (Continue)

4	Diphenhydramine 14mg + Ammon. Chloride 135mg + Sod. Citrate 57mg per 5ml as Benadryl [®] or its Equivalent	Syrup x 120ml	-
5	Bromhexine HCl	Syrup x 60ml	4mg/5ml
6	Carbocisteine	Capsule Syrup x 200ml	375mg 250mg/5ml
7	(S) Codeine	Linctus x 200ml	15mg/5ml
8	Linctus Simplex	Linctus for Children x 200ml	-

(f) Respiratory Stimulant

1	Caffeine Citrate	Injection Syrup x100ml	5mg/ml 5mg/ml
2	Doxapram HCl	Injection Infusion	100mg/5ml 2mg/ml x 500mls

(g) Pulmonary Surfactant

1	(R) Beractant <i>- For Paediatrics</i>	Suspension	25mg/ml
---	--	------------	---------

4 ANTI-ALLERGICS & ANTI-HISTAMINES

1 Chlorpheniramine Maleate	Tablet	4mg
	Injection	10mg/ml
	Syrup x 100ml	2mg/5ml
2 Cyproheptadine HCl	Tablet	4mg
3 Dexchlorpheniramine Maleate	Tablet	2mg
	Tablet (SR)	6mg
4 Hydroxyzine	Tablet	25mg
5 Ketotifen	Elixir x100ml	1mg/5ml
6 Loratadine	Tablet	10mg
	Liquid x100ml	1mg/ml
	Syrup x60ml	5mg/5ml
7 Promethazine HCl	Injection	50mg/2ml
	Syrup x100ml	7.5mg/5mls
8 Trimeprazine Tartrate	x100ml	30mg/5ml

5 CENTRAL NERVOUS SYSTEM

(a) Anti-Migraine Drugs

1	Ergotamine tartrate 1mg & Caffeine 100mg as Cafergot [®] or its Equivalent	Tablet	-
2	Flunarizine Dihydrochloride	Capsule	5mg
3	Bucizine 6.25mg + Paracetamol 500mg + Codeine 8mg as Migraleve [®] (Pink) or its Equivalent	Tablet	-
4	Paracetamol 500mg + Codeine 8mg as Migraleve [®] (Yellow) or its Equivalent	Tablet	-
5	Pizotifen	Tablet	0.5mg
6	(R) Sumatriptan <i>- For Neurology</i>	Tablet	50mg

(b) Anti-Parkinsonism Drugs

1	(S) Benhexol HCl	Tablet	2mg
2	(S) Benztropine Mesylate	Tablet	2mg
		Injection	1mg/ml
3	Bromocriptine	Tablet	2.5mg
4	(S) Carbidopa 25mg + Levodopa 100mg as Sinemet-Plus [®] or its Equivalent	Tablet	125mg
5	(S) Carbidopa 25mg + Levodopa 250mg as Sinemet [®] or its Equivalent	Tablet	275mg
6	(R) Entacapone <i>- Restricted to Neurology & Geriatric Medicine</i>	Tablet	200mg
7	(S) Procyclidine HCl	Tablet	5mg
		Injection	10mg/2ml
8	(R) Ropinirole <i>- Restricted to Neurology & Geriatric Medicine</i>	Tablet	0.25mg
			1mg
		Tablet (SR)	2mg
		Tablet (SR)	4mg
9	(S) Selegiline	Tablet	5mg
10	(S) Tetrabenazine	Tablet	25mg

(c) Anti-Epileptic

1	Carbamazepine	Tablet	200mg
		(S) Tablet (CR)	200mg
		(S) Tablet (CR)	400mg
		Liquid	100mg/5ml
2	Clonazepam	Tablet	0.5mg
		Tablet	2mg
3	Diazepam	Soluble Injection	10mg/2ml
		Tablet	2mg
		Tablet	5mg
		Rectal Tube	5mg/2.5ml
4	Ethosuximide	Syrup	250mg/5ml

(c) Anti-Epileptic (Continue)

5	(S)Gabapentin	Capsule	300mg
6	Lamotrigine	Tablet	50mg
		Dispersible Tablet	100mg
7	(R)Levetiracetam	Tablet	250mg
	<i>- Restricted to Neurologist, Neurosurgery, Paediatrics, Critical Care Medicine, and Consultant Physicians.</i>		
		Tablet	500mg
		Liquid	500mg/5ml
8	Phenobarbital (Phenobarbitone)	Injection	200mg/ml
		Tablet	30mg
9	Phenytoin Sodium	Tablet	30mg
		Tablet	100mg
		Syrup x 500ml	100mg/5ml
		Injection	250mg/5ml
10	Sodium Valproate	Tablet	200mg
		Syrup x 300ml	200mg/5ml
		Injection	400mg/4ml
		Tablet (MR)	200mg
		Tablet (MR)	300mg
		Tablet (MR)	500mg
11	(R)Topiramate	Tablet	50mg
	<i>-For Neurology in treatment of refractory seizure</i>		

(d) Psychotherapeutic Drugs

i Anti-Depressants

1	Amitriptyline	Tablet	10mg
		Tablet	25mg
2	(S)Clomipramine	Tablet	25mg
3	Fluoxetine	Capsule	20mg
4	(S)Fluvoxamine	Tablet	50mg
5	Mianserin	Tablet	30mg
6	(R) Sertraline	Tablet	50mg
	<i>- For Psychiatry and Senior Specialist Physicians</i>		
		Tablet	100mg

ii Lithium Preparation

1	Lithium carbonate	Tablet	400mg
---	-------------------	--------	-------

iii Anxiolytics

1	Alprazolam	Tablet	0.25mg
		Tablet	0.5mg
		Tablet	1 mg
2	Clobazam	Tablet	10mg
3	Diazepam	Tablet	2mg
		Tablet	5mg
		Soluble Injection	10mg/2ml
		Rectal Tube	5mg/2.5ml

iii Anxiolytics (Continue)

4	Lorazepam	Tablet	1mg
		Injection	2mg/ml
5	(S)Midazolam	Injection	5mg/ml
		Injection	15mg/3ml

iv Antipsychotics

1	Chlorpromazine	Tablet	25mg
		Tablet	100mg
		Injection	50mg/2ml
2	(R)Clozapine	Tablet	25mg
	- For Psychiatry	Tablet	100mg
3	(R)Flupenthixol Decanoate	Injection	20mg/ml
	- For Psychiatry		
4	Haloperidol	Tablet	1.5mg
		Tablet	5mg
		Tablet	10mg
		Injection	5mg/ml
	- Liquid for Psychiatry & Internal Medicine	(R)Liquid	2mg/ml
5	(R)Olanzapine	Tablet	5mg
	- For Psychiatry, Palliative Care & Neurology	Tablet	10mg
6	(R)Quetiapine	Tablet	25mg
	- For Psychiatry, Palliative Care & Neurology	Tablet	100mg
		Tablet	200mg
7	(R)Sulpiride	Tablet	200mg
	- For Psychiatry		
8	(R)Risperidone	Tablet	1mg
	- For Psychiatry, Palliative Care & Neurology	Tablet	2mg
		Tablet	3mg
		Liquid x30ml	1mg/ml
9	Trifluoperazine	Tablet	5mg
10	(R)Zuclopenthixol Decanoate	Injection	200mg/ml
	- For Psychiatry		
11	(R)Zuclopenthixol Acetate	Injection (acute phase)	50mg/ml
	- For Psychiatry		

v Hypnotics

1	Chloral hydrate	Syrup x 500ml	500mg/5ml
2	(R)Thiopentone Sodium	Injection	500mg
	- For Anaesthesiology		
3	(S)Zolpidem	Tablet	5mg
		Tablet	10mg

vi Drugs in Substance Abuse

1	(S)Naltrexone HCl	Tablet	50mg
---	-------------------	--------	------

(e) Drugs Used in Nausea & Vertigo

i Antihistamine

1 (S) Cyclizine Injection 50mg/ml

ii 5HT₃ Antagonists

1 (R) Granisetron Tablet 1mg
 - For Oncology, Operating Theatre & OMF Injection 3mg/3ml
 2 (R) Ondansetron Tablet 4mg
 - For Oncology, Operating Theatre, OMF, Paediatrics, and by Senior Medical Officers at the Emergency Department Tablet 8mg
 Injection 4mg/2ml
 Injection 8mg/4ml

iii Anti-Muscarinic Drug

1 Hyoscine hydrobromide Injection 400mcg/ml

(f) Central Nervous System Stimulants

1 (R) Methylphenidate Tablet 10mg
 - For Paediatrics, Psychiatry & Palliative Care

(g) Drug(s) used in Treatment of Obesity

1 (R) Orlistat Capsule 120mg
 - For Endocrinologists & Weight Management Clinic

(h) Nicotine Replacement Therapy

1 (R) Nicotine Patch 7mg
 - For Smoking Cessation Programme (both hospital or community health), including Respiratory Medicine Patch 14mg
 Patch 21mg
 Lozenges 4mg
 2 (R) Varenicline Tablet 0.5mg
 - Restricted to Smoking Cessation Programme (for both hospital or community health), including Respiratory Medicine; and Senior Dental Officers Tablet 1mg

(i) Drugs for Dementia

1 (S) Donepezil Tablet (including Oral Dispersible Tablet) 5mg
 2 (R) Rivastigmine Capsule 1.5mg
 - For Geriatrics, Neurology, Psychiatry, and Consultant Physicians Capsule 3mg
 Patches 4.6mg/24hours
 Patches 9.5mg/24hours
 Patches 13.3mg/24hours

NATIONAL STANDARD DRUG LIST (NSDL) - 7th EDITION [September 2017]

(j) Others

1	Betahistine	Tablet	8mg
2	Prochlorperazine	Tablet	5mg
		Injection	50mg/2ml

6 ANTI-INFECTIVE

(a) Anthelmintics

1	Albendazole	Tablet	200mg
		Syrup x10ml	200mg/5ml
2	Mebendazole	Syrup	100mg/5ml
		Tablet	100mg

(b) Amoebicides

1	Metronidazole	Injection	500mg/100ml
		Pessary	250mg
		Tablet	200mg
2	Tinidazole	Tablet	500mg

(c) Antibiotics

i Penicillins

1	Amoxicillin	Capsule	250mg
		Syrup x100ml	125mg/5ml
2	Ampicillin Sodium	Injection	500mg/vial
3	Cloxacillin	Injection	500mg/vial
4	Co-Amoxiclav	(S) Tablet	625mg
		Paed. Susp. x70ml	228mg/5ml
		Injection	600mg
		Injection	1.2g
5	Flucloxacillin	Capsule	250 mg
		Syrup x100ml	125 mg/5ml
6	Benzathine Penicillin	Injection	2.4 m.u.
7	Benzylpenicillin sodium (Penicillin G)	Injection	600mg ≡ 1 m.u.
8	Phenoxymethylpenicillin (Penicillin V)	Tablet	250mg
		Syrup x60ml	125mg/5ml
9	Piperacillin + Tazobactam	Injection	4gm/500mg
10	Sultamicillin (Sulbactam + Ampicillin)	(S) Tablet	375mg
		Suspension x 30ml	250mg/5ml
10	Sultamicillin (Sulbactam + Ampicillin)	Injection	0.75g
		Injection	1.5g
		Injection	3g
ii Tetracyclines			
1	Doxycycline	Capsule	100mg
2	Minocycline	Capsule	50mg
3	Tetracycline HCl	Capsule	250mg

iii **Aminoglycosides**

1	(S)Amikacin Sulphate	Injection	100mg
		Injection	250mg
2	(S)Gentamycin Sulphate	Injection	80mg/2ml
3	(S)Netilmicin Sulphate	Injection	150mg

iv. **Cephalosporins**

1	(R) Cefazolin	Injection	1g
	<i>- Restricted to Nephrology</i>		
2	Cefepime	Injection	1g
3	(S)Cefoperazone	Injection	1g
4	(S)Ceftazidime Pentahydrate	Injection	500mg
		Injection	1g
5	(S)Ceftriaxone	Injection	250mg
		Injection	500mg
		Injection	1g
6	(R)Cefuroxime Sodium	Injection	750mg
		Tablet	250mg
		<i>- For hospital use</i>	
		Suspension x 50ml	125mg/5ml
7	Cephalexin	Tablet	250mg
		Syrup x 60ml	125mg/5ml

v. **Polymyxins**

1	Colistimethate sodium	Injection / Inhalation	1 MIU
---	-----------------------	------------------------	-------

vi. **Sulphonamides**

1	Co-Trimoxazole	Tablet	480mg
		Injection	480mg/3ml
		Paed. Susp x 60ml	240mg/5ml
2	Trimethoprim	Tablet	100mg
		Syrup x100ml	50mg/5ml

vii. **Quinolones**

1	(S)Ciprofloxacin	Tablet	250mg
		Injection	200mg/50ml
2	(R)Levofloxacin	Tablet	250mg
	<i>- Restricted for in Tuberculosis Treatment</i>		
		Tablet	500mg

viii. **Carbapenems**

1	(S) Imipenem 500mg +Cilastin 500mg as Tienam [®] or its Equivalent	Injection	500mg/vial
2	(S)Meropenem	Injection	500mg/vial
		Injection	1gm/vial

NATIONAL STANDARD DRUG LIST (NSDL) - 7th EDITION [September 2017]

ix. Macrolides

1	(S)Azithromycin	Tablet	250mg
		Syrup x 20ml	200mg/5ml
2	(S)Clarithromycin	Tablet	250mg
		Suspension	250mg/5ml
3	Erythromycin Ethylsuccinate	Tablet	400mg
		Syrup x 60ml	200mg/5ml

x. Others

1	(S)Chloramphenicol	Injection	1g/vial
2	(R)Cicatrín® or its equivalent <i>- For Surgical Specialties & in Hospital Use</i>	Powder	-
3	(S)Clindamycin	Capsule	150mg
		Injection	300mg/2ml
4	Fusidic Acid	(S)Tablet	250mg
		Ointment	2%
		Cream	2%
5	Linezolid	Tablet	600mg
6	(S)Mupirocin	Ointment	2%
		Nasal Ointment	2%
7	Nitrofurantoin	Tablet	50mg
8	(R)Rifampicin	Capsule	150mg
		Capsule	300mg
		Syrup x 120ml	100mg/5ml
9	Spectinomycin	Injection	2g
10	(S)Spiramycin	Capsule	500mg
11	(S)Teicoplanin	Injection	200mg
		Injection	400mg
12	(S)Vancomycin	Injection	500mg
(d) Anti-Leprotics			
1	(R)Clofazimine <i>-For Dermatology</i>	Capsule	100mg
2	(R)Dapsone <i>-For Dermatology</i>	Tablet	100mg
3	(S)Rifampicin	Capsule	150mg
		Capsule	300mg
		Syrup x 100ml	100mg/5ml
(e) Anti-Tuberculosis			
1	(S)Ethambutol HCl	Tablet	100mg
		Tablet	400mg
2	(S)Isoniazid	Tablet	100mg
		Tablet	300mg
		Syrup x 500ml	50mg/5ml
3	(S)Pyrazinamide	Tablet	500mg

NATIONAL STANDARD DRUG LIST (NSDL) - 7th EDITION [September 2017]

(e) Anti-Tuberculosis (Continue)

4	(S)Rifampicin	Capsule	150mg
		Capsule	300mg
		Syrup x120ml	100mg/5ml
5	(S)Streptomycin Sulphate	Injection	1g

(f) Anti-Fungals

1	(S)Amphotericin B	Injection (Liposomal)	50mg/vial
2	(S)Fluconazole	Capsule	50mg
		Capsule	100mg
		Injection	200mg/100ml
3	(S)Griseofulvin	Tablet	125mg
4	(S)Itraconazole	Capsule	100mg
5	Nystatin	Suspension x 30ml	100,000 u/ml

(g) Anti-Filarials

1	Diethylcarbamazine	Tablet	50mg
---	--------------------	--------	------

(h) Anti-Malarials

1	Chloroquine Phosphate	Tablet	250mg
2	Mefloquine	Tablet	250mg
3	Primaquine Phosphate	Tablet	7.5mg
4	Proguanil HCl	Tablet	100mg
5	Quinine Sulphate	Tablet	300mg
	Quinine Dihydrochloride	Injection	60mg/ml x 10mls

(i) Anti-Virals

1	Aciclovir	Tablet	400mg
		(S)Injection	250mg/vial
		(S)Suspension x 120ml	200mg/5ml
2	(S)Ganciclovir	Injection	500mg/vial
3	(R)Lamivudine	Tablet	100mg
	<i>-Restricted to Gastroenterology & Internal Medicine</i>		
4	Oseltamivir	Capsule	75mg
		Suspension	60mg/5ml
5	(R)Ribavirin	Tablet / Capsule	200mg
	<i>-Restricted to Gastroenterology, Internal Medicine & District Hospital Specialists</i>		
6	(R)Valganciclovir	Tablet	450mg
	<i>- Restricted for use in Renal Transplant Programme</i>		
7	(R)Tenofovir	Tablet	300mg
	<i>-Restricted to gastroenterology specialist & district physician</i>		
8	Zanamivir	Powder for inhalation	5mg/blister

7 ANTI-NEOPLASTICS, IMMUNOSUPPRESSANTS, IMMUNO-MODULATING DRUGS & OTHER RELATED SUBSTANCES

1	(R)Anastrozole <i>-Restricted for in Oncology and Surgery</i>	Tablet	1mg
2	(R)Anti-Thymocyte Immunoglobulin <i>-Restricted for in Renal Transplant Programme</i>	Injection	25mg
3	(R)Azathioprine	Tablet	50mg
4	(R)Basiliximab <i>-Restricted for in Renal Transplant Programme</i>	Injection	10mg
5	Bevacizumab	Injection	25mg/ml
6	(R)Bicalutamide <i>-Restricted for in Oncology, Surgery and Urology</i>	Tablet	50mg
7	(R)Capecitabine <i>-Restricted to Oncology</i>	Tablet Tablet	150mg 500mg
8	(R)Chlorambucil <i>-Restricted to Oncology and Haematology</i>	Tablet	2mg
9	(R)Cyclophosphamide <i>-Restricted to Oncology, Haematology, Rheumatology, Renal, Neurology and Paediatrics</i>	Tablet	50mg
10	(R)Ciclosporin	Capsule Capsule Liquid	25mg 100mg 100mg/ml
11	(R)Etoposide <i>-Restricted to Oncology and Haematology</i>	Capsule	50mg
12	(R)Everolimus <i>-Restricted for in Renal Transplant Programme</i>	Tablet Tablet	0.25mg 0.75mg
13	(R)Exemestane <i>-Restricted to Surgical Specialties & Oncology</i>	Tablet	25mg
14	(R)Folinic acid or Calcium folinate	Injection Tablet	50mg 15mg
15	(R)Hydroxyurea	Capsule	500mg
16	(R)Imatinib <i>- Restricted to Oncology and Haematology</i>	Tablet Tablet	100mg 400mg
17	(R)Interferon A <i>-Restricted to Gastroenterology & Oncology</i>	Multidose Pen Multidose Pen	18mu 30mu
18	Letrozole	Tablet	2.5mg
19	(R)Melphalan <i>- Restricted to Oncology and Haematology</i>	Tablet	2mg
20	(R)6-Mercaptopurine <i>- Restricted to Oncology and Haematology</i>	Tablet	50mg
21	(R)Mesna <i>- Restricted to Oncology, Haematology, Renal, Neurology and Paediatrics</i>	Injection	100mg/ml
22	(S)Methotrexate	Tablet	2.5mg

ANTI-NEOPLASTICS, IMMUNOSUPPRESSANTS, IMMUNO-MODULATING DRUGS & OTHER RELATED SUBSTANCES (CONTINUE)

23 (R) Mycophenolate mofetil	Tablet	250mg
<i>-Restricted to Nephrology, Rheumatology, Paediatrics & Neurology</i>	Tablet	500mg
24 (R) Mycophenolic Acid	Tablet	180mg
<i>-Restricted for in Renal Transplant Programme</i>	Tablet	360mg
25 (R) Pegylated Interferon alfa 2 _a	Injection	180mcg
26 (R) Pegylated Interferon alfa 2 _b	Injection	80mcg
	Injection	120mcg
27 (R) Tacrolimus	Capsule	500mcg
<i>-Restricted for in Renal Transplant Programme</i>	Capsule	1mg
28 (S) Tamoxifen	Tablet	20mg
<i>-Restricted to Oncology, Surgery and Obs & Gynae</i>		
29 (S) Thioguanine	Tablet	40mg
<i>- Restricted to Oncology and Haematology</i>		

-all (R) drugs are restricted to the relevant specialties as annotated

-Ministry of Health Pharmacies will facilitate the ordering of any parenteral requirements of oncological chemotherapy from The Brunei Cancer Centre (TBCC).

8 MUSCULO-SKELETAL SYSTEM

(a) Analgesics & Antipyretics

1	Aspirin (Acetylsalicylic Acid)	Tablet (EC)	100mg
		Soluble Tablet	300mg
2	Paracetamol	Infusion	500mg/50ml
		Infusion	1g/100ml
		Tablet	500mg
		Suppository	125mg
		Suppository	250mg
		Suspension x 60ml	250mg/5ml
		Suspension x 120ml	250mg/5ml
3	Analgesic cream containing Methyl Salicylate and Menthol as Wintogeno [®] or its Equivalent Wintogeno [®] or its Equivalent	Cream	35g

(b) Narcotic Analgesics

1	(R) Alfentanyl <i>-Restricted to CCM and Anaesthesiology</i>	Injection	500mcg/ml
2	(S) Diamorphine	Injection	10mg/ml
3	Fentanyl - Injection restricted to by Critical Care, Anaesthesiology, & Internal Medicine	(R) Injection	100mcg/2ml
		(S) Transdermal Patch	12mcg/hr
		(S) Transdermal Patch	25mcg/hr
		(S) Transdermal Patch	50mcg/her
4	Morphine Sulphate	Injection	10mg/ml
		(S) Tablet (SR)	10mg
		(S) Tablet (SR)	30mg
		(S) Tablet (SR)	60mg
		(S) Syrup x 100ml	10mg/5ml
5	Pethidine HCl	Injection	50mg/ml
		Injection	100mg/2ml
6	(R) Remifentanyl <i>-Restricted to CCM and Anaesthesiology</i>	Injection	1mg
		Injection	2mg
		Injection	5mg
7	Tramadol HCl	(S) Injection	50mg/ml
		(S) Tablet	50mg

(c) Antirheumatics & Anti-Inflammatory Analgesics

1	Celecoxib <i>- Restricted to <u>6 months' use</u> by Neurology, Neurosurgery, Orthopaedic and Endocrinology</i>	Capsule	200mg
2	Chloroquine Phosphate	Tablet	250mg
3	Diclofenac Sodium	Tablet (SR)	100mg
		Injection	75mg/3ml

	Suppository	50mg
(c) Antirheumatics & Anti-Inflammatory Analgesics (Continue)		
4	Diclofenac Diethylammonium	Topical Gel 1%
5	Hydroxychloroquine	Tablet 200mg
6	Ibuprofen	Tablet 200mg
	Suspension x 60ml	100mg/5ml
	Suspension x 120ml	100mg/5ml
7	Mefenamic acid	Tablet 250mg
8	Naproxen Sodium	Tablet 275mg
9	Penicillamine	Tablet 250mg
10	Piroxicam	Capsule 10mg
(d) Gout Preparations		
1	Allopurinol	Tablet 100mg
		Tablet 300mg
2	Colchicine	Tablet 0.5mg
3	Probenecid	Tablet 500mg
(e) Muscle Relaxant & Cholinesterase Inhibitors		
i Non-Depolarising Muscle Relaxants		
1	(R)Atracurium Besylate <i>-Restricted to CCM and Anaesthesiology</i>	Injection 10mg/ml
2	(R)Pancuronium Bromide <i>-Restricted to Paediatric</i>	Injection 2mg/ml
3	(R)Rocuronium Bromide <i>-Restricted to CCM and Anaesthesiology , including keeping stock at the Emergency Department</i>	Injection 10mg/ml
ii Depolarising Muscle Relaxants		
1	(R)Suxamethonium Chloride <i>-Restricted to CCM and Anaesthesiology</i>	Injection 50mg/ml
iii Cholinesterase Inhibitors		
1	Distigmine Bromide	Tablet 5mg
2	(S)Neostigmine Bromide	Injection 2.5mg/ml
3	(S)Pyridostigmine	Tablet 10mg
		Tablet 60mg

iv Others

1	(S) Baclofen	Tablet	10mg
		Syrup	5mg/5ml
2	(R) Botulinum toxin (Type A) <i>- Restricted to Child Development Centre</i>	Injection	500u
3	(S) Dantrolene Sodium	Capsule	25mg
		Injection	20mg/vial
4	Orphenadrine 35mg + Paracetamol 450mg as Norgesic® or its Equivalent	Tablet	-

(f) Drugs Affecting Bone Metabolism

1	(R) Alendronate <i>- Restricted for by Gynaecology & Internal Medicine</i>	Tablet	70mg
2	(S) Disodium Pamidronate	Injection	30mg
3	(S) Salcatonin	Injection	50iu/ml
4	(S) Zoledronic Acid	Injection	400mg

9 OBSTETRICS, GYNAECOLOGY & URINARY - TRACT DISORDERS

(a) Drugs used in Obstetrics & Gynaecology

i Prostaglandins and oxytocics

1	(R) Carboprost - <i>Restricted to Obstetrics & Gynaecology</i>	Injection	250mcg/ml
2	(R) Dinoprostone - <i>Restricted to Obstetrics & Gynaecology</i>	Vaginal Tablet	3mg
3	(R) Gemeprost - <i>Restricted to Obstetrics & Gynaecology</i>	Pessary	1mg
4	Oxytocin	Injection	10u/ml
5	Ergometrine Maleate 500mcg + Oxytocin 5u/ml as Syntometrine [®] or its Equivalent	Injection	-

ii Drugs affecting the ductus arteriosus

1	(R) Alprostadil - <i>Restricted to Obstetrics & Gynaecology</i>	Injection	500mcg/ml
2	(S) Indomethacin	Injection	1mg/vial
3	(S) Ibuprofen	Injection	5mg/ml

iii Myometrial relaxants

1	Terbutaline sulfate	Injection	500mcg/ml
---	---------------------	-----------	-----------

(b) Treatment of vaginal and vulval conditions

i Preparation for Vaginal vulval changes and infections

1	Condensation Product of Metacresol Sulphonic Acid + Formaldehyde as Albothyl [®] or its Equivalent	Pessaries	90mg
2	Clotrimazole	Pessaries	100mg
3	(R) Ferric Sulphate - <i>Restricted to Obstetrics & Gynaecology</i>	Topical Solution	150ml
4	Miconazole Nitrate	Vaginal Cream	2%
5	Conjugated Oestrogen	Vaginal Cream	-

(c) Depot Contraceptives; Oral Contraceptives & Intra-uterine Device

1	(S) Cyproterone Acetate 2mg + Ethinyloestradiol 35mcg as Diane [®] or its Equivalent	Tablet	
2	(R) Levonorgestrel - <i>Restricted to Obstetrics & Gynaecology</i>	Intra-uterine System	20mcg/24hrs
3	(R) Levonogrestrel - <i>Restricted to Obstetrics & Gynaecology, and Endocrinology</i>	Tablet	0.75mg
4	(S) Medroxyprogesterone Acetate	Depot Injection	150mg/ml
5	(S) Levonorgestrel 150mcg + Ethinylestradiol 30mcg as Microgynon 30 or its Equivalent	Tablet	-
6	Norethisterone	Tablet	0.35mg

(d) Drugs for genito-urinary disorders

i Drugs for Urinary Retention

1	Alfuzosin HCl	Tablet (XL)	10mg
2	Distigmine Bromide	Tablet	5mg
3	Doxazosin	Tablet	1mg
		Tablet	2mg
		Tablet	4mg
4	Prazosin	Tablet	1mg
		Tablet	2mg
5	Tamsulosin 400mcg with Dutasteride 500mcg	Capsule	-

ii Drugs for urinary frequency, enuresis ,incontinence and others

1	Flavoxate HCl	Tablet	200mg
2	(S) Oxybutynin	Tablet	5mg
3	Potassium Citrate	Mixture x60ml	30%
		Mixture x 120ml	30%
		Tablet	1080mg (10mEq)
4	Shohl's Solution (10% Sodium Citrate)	Liquid	120ml
5	Tolterodine tartrate	Capsule (XL)	4mg

- Restricted to Urologist, O&G and Internal Medicine specialists

10 DRUGS D IN THE ENDOCRINE SYSTEM

(a) Sex Hormones

(i) Androgens and Related Synthetic Drugs

1	(S) Mesterolone	Tablet	25mg
	(S) Testosterone Propionate 30mg + Testosterone Phenylpropionate		
2	40mg + Testosterone Isocaproate 60mg + Testosterone Decanoate	Oily Injection	-
	100mg/ml) as Sustanon [®] 250 or its Equivalent		

(ii) Oestrogens, Progesterones & Related Synthetic Drugs

1	Dydrogesterone	Tablet	10mg
2	(S) Hydroxyprogesterone Hexanoate	Depot Injection	250mg/ml
3	(S) Medroxyprogesterone Acetate	Depot Injection	150mg/vial
		Tablet	5mg
4	(S) Megestrol	Tablet	160mg
5	Norethisterone	Tablet	5mg
6	(S) Oestrogens, Conjugated	Tablet	0.625mg
7	(S) Conjugated Oestrogen 0.625mg + Norgestrel 150mcg as		
	Prempak C [®] or its Equivalent	Tablet	-
8	(R) Tibolone	Tablet	2.5mg
	<i>- Restricted to Obstetrics & Gynecology, and Endocrinology</i>		

(b) Corticosteroids

1	(S) Dexamethasone	Injection	4mg/ml
		Tablet	0.5mg
		Tablet	4mg
2	(S) Dexamethasone - <i>for use in Pain Management</i>	Injection	4mg/ml
		(Preservative Free)	
3	(S) Fludrocortisone Acetate	Tablet	0.1mg
4	Hydrocortisone Na Succinate	Injection	100mg/vial
		Tablet	20mg
5	(S) Methylprednisolone Acetate	Depot Injection	40mg/ml
6	(S) Methylprednisolone Na Succinate	Injection	500mg/vial
7	Prednisolone	Tablet	1mg
		Tablet	5mg
		Tablet	20mg
8	Prednisolone	Tablet (EC)	2.5mg
		Tablet (EC)	5mg
		Liquid x 60ml	10mg/5ml
		Liquid x 120ml	10mg/5ml
9	(S) Triamcinolone Acetonide	Injection	10mg/ml
		Injection	40mg/ml

(c) Hypothalamic, Posterior Pituitary Hormones & Anti-Oestrogens

1	(S) Chorionic Gonadotrophin	Injection	1500u/amp
		Injection	5000u/amp
2	(S) Clomiphene Citrate	Tablet	50mg
3	(S) Demeclocycline	Capsule	150mg
4	(S) Desmopressin acetate	Tablet	0.2mg
		Nasal Solution	100mcg/ml
5	Follitropin alfa	Injection	75 u
6	(R) Octreotide	Injection (LA)	20mg
	- Restricted to Endocrinology	Injection (LA)	30mg
7	(S) Somatostatin	Injection	3mg/vial
8	(S) Somatropin (<i>Recombinant Human Growth Hormone</i>)	Injection	10u
	- with or without auto-injectors		
9	(S) Tetracosactrin	Injection	250mcg/ml
10	(E) Vasopressin	Injection	20u/ml

(d) Anabolic Agents

1	(S) Oxymetholone	Tablet	50mg
---	------------------	--------	------

(e) Anti-Androgens

1	(S) Cyproterone	Tablet	50mg
2	(S) Dutasteride	Capsule	0.5mg

(f) Other Endocrine Drugs

1	Bromocriptine	Tablet	2.5mg
2	(S) Danazol	Capsule	100mg
		Capsule	200mg
3	(S) Goserelin	Implant	3.6mg/syringe
4	Metyrapone	Tablet	250mg

11 METABOLISM

(a) Insulin

1	Soluble Insulin	Injection	100u/ml
2	Isophane Human Insulin	Injection	100u/ml
3	Human Insulin Mixture 30/70 (30% Soluble + 70% Isophane)	Injection	100u/ml

(b) Oral Anti-Diabetic Agents

1	Acarbose	Tablet	50mg
		Tablet	100mg
2	Gliclazide	Tablet	80mg
		Tablet (MR)	30mg
3	(R)Linagliptin <i>- For Endocrinology, Nephrology & Specialist Physicians, and Community Health Senior Medical Officers</i>	Tablet	5mg
4	Metformin HCl	Tablet	500mg
		Tablet (XR)	500mg
5	(R) Sitagliptin <i>- For Endocrinology, Nephrology & Specialist Physicians, and Community Health Senior Medical Officers</i>	Tablet	50mg
			100mg
6	Tolbutamide	Tablet	500mg

(c) Miscellaneous

1	Diazoxide	Tablet	50mg
2	Glucagon	Injection	1mg

(d) Thyroid Preparations and Anti-Thyroids

1	Carbimazole	Tablet	5mg
2	Lugol's Solution (Iodine 5% + Potassium Iodide 10%)	Solution	500ml
3	Propylthiouracil	Tablet	50mg
4	L-Thyroxine Sodium	Tablet	25mcg
		Tablet	50mcg
		Tablet	100mcg
5	Triiodothyronine (Liothyronine)	Tablet	20mcg

(e) Anti-Hyperlipidaemic Agents

1	Atorvastatin	Tablet	10mg
		Tablet	20mg
		Tablet	40mg
2	Bezafibrate	Tablet	200mg
		Tablet (SR)	400mg
3	Cholestyramine	Granules	4g/sachet
4	(R) Ezetimibe <i>-Restricted to Cardiologists, Endocrinologists & Specialist</i>	Tablet	10mg

(e) Anti-Hyperlipidaemic Agents (Continue)

5	Gemfibrozil	Capsule	600mg
6	(R)Rosuvastatin	Tablet	10mg
	<i>-Restricted to Cardiologists, Endocrinologists & Specialist</i>	Tablet	20mg
7	Simvastatin	Tablet	10mg
		Tablet	40mg

12 NUTRITION, VITAMINS AND MINERAL SUPPLEMENTS

(a) Electrolytes & Minerals

1	Calcium Chloride	Injection	10%
2	Calcium Gluconate	Injection	10%
3	Calcium Lactate	Tablet	300mg
4	Calcium Glucobionate 1.437g + Calcium Lactobionate 0.295g as Calcium Sandoz [®] or its Equivalent	Syrup x300ml	-
5	Calcium with Vitamin C & D (Calcium 250mg + Vitamin C 1g + Vitamin D 300iu + Vitamin B6 15mg)	Effervescent Tablet	
6	Magnesium Sulphate	Injection	49.3%/5ml
7	Oral Rehydration	Solution/Powder	-
8	Phosphate Salt (Phosphate ion 16.1mmol + Sodium ion 20.4mmol + Potassium ion 3.1mmol)	Effervescent Tablet	-
9	(R) Phosphate <i>-Restricted for Critical Care Medicine & In-Hospital Use</i>	injection	20mmol/20ml
10	Potassium Chloride	Tablet (SR) Injection Mixture x 120ml	600mg 10%/10ml 500mg/5ml
11	Sodium bicarbonate	Injection	8.4% x 50mls
12	Sodium Chloride (Sodium ion = 10 mmol)	Injection Tablet	8.4% x 10mls 600mg

(b) Parenteral Nutrition

1	Electrolytes & Trace Elements additives for adults as Addamel or its Equivalent	Infusion	10ml
2	Fat Emulsion	Emulsion Emulsion Emulsion	20% 100mls 500mls
3	Multivitamin for Parenteral Nutrition as Soluvito [®] or its Equivalent	Infusion	-
4	Parenteral Nutrition	Infusion Infusion	Central Line Peripheral Line
5	Trace Elements Additive for paediatrics as Paediatrace [®] or its Equivalent	Injection	-
6	Fat Soluble Vitamin for adult as Vitalipid N [®] or its Equivalent	Injection	-
7	Fat Soluble Vitamin for infant as Vitalipid Infant [®] or its Equivalent	Injection	-

(c) Vitamin Preparation

i Vitamin B

1 (S) Sulbutiamine	Tablet	200mg
2 Vitamin B₁ (Thiamine)	Tablet	10mg
	Tablet	50mg
3 Vitamin B₆ (Pyridoxine)	Tablet	10mg
		50mg
4 Vitamin B₁₂ (Hydroxycobalamine)	Injection	1mg/ml
5 Vitamin B₁ 100mg +Vitamin B₆ 200mg + Vitamin B₁₂ 200ug as Neuroforte / Neurobion[®] or its equivalent	Tablet	-
(Vitamin B ₁ 100mg + Vitamin B ₆ 100mg + Vitamin B ₁₂ 1000ug)	Injection	-
6 Vitamin B Complex	Tablet	-
(Vitamin B ₁ 5mg + Vitamin B ₂ 1.5mg + Vitamin B ₆ 1mg + Vitamin B ₁₂ 3mcg + Nicotinamide 10mg + Folic Acid 1mcg)		
7 Vitamin B Complex	Syrup x120ml	-
(Vitamin B ₁ 5mg +Vitamin B ₂ 2.5mg + Vitamin B ₆ 2mg + Vitamin B ₁₂ 5mcg + Nicotinamide 20mg + Calcium Pantothenate 1.5mg)		

ii Vitamin C

1 Ascorbic Acid	Tablet	100mg
------------------------	--------	-------

iii Vitamin D

1 (S) 1-Alpha hydroxy cholecalciferol	Capsule	0.25mcg
	Capsule	1mcg
	Syrup	2mcg/ml
2 (S) Calcitriol	Capsule	0.25mcg
	Capsule	0.5mcg
3 Cholecalciferol (Vitamin D₃)	Tablet / Capsule	1000 iu
	Tablet / Capsule	5000 iu
4 Calcium with Vitamin C & D	Effervescent Tablet	-
(Calcium 250mg + Vitamin C 1g + Vitamin D 300iu + Vitamin B ₆ 15mg)		

iv Vitamin E

1 Vitamin E	Tablet	100mg
--------------------	--------	-------

vi Multi-Vitamins and/or with Minerals

1 Essential phospholipid + Vitamin B₁,B₂,B₆,B₁₂+ Nicotinamide + Vitamin E acetate as Essentiale[®] or its Equivalent	Capsules	-
2 Multivitamins	Tablet	-
	Paediatric Syrup x 100ml	-
	Paediatric Drops x 30ml	-
3 Multivitamin and mineral supplements for pregnant and lactating women as Obimin[®] or its Equivalent	Tablet	-

(d) Others

1	Calcium Polystyrene Sulphonate	Powder	5gm/sachet
2	(R)Cinacalcet	Tablet	25mg
	- <i>Restricted for by Nephrology</i>	Tablet	30mg
3	Mid Chain Triglycerides	Liquid x120ml	-
4	Sodium Polystyrene Sulphonate as Resonium® A or Equivalent	Powder	100gm
		Powder	400gm
5	(R)Sevelamer	Tablet	800mg
	- <i>Restricted for in Renal Patient swith Hyperphosphataemia</i>		

13 BLOOD

(a) Drugs Affecting the Blood

i. Haematinics

1	(R) Folinic Acid or Calcium folinate	Tablet	15mg
	<i>- Restricted to Relevant Specialties (See section 7 Above)</i>		
		Injection	50mg
2	Ferrous Fumarate	Tablet	200mg
3	Folic Acid	Tablet	5mg
		Liquid x 60ml	2.5mg/5mls
4	Iron (III) Hydroxide Polymaltose	Syrup	50mg/5mls
5	Iron Sucrose	Injection	100mg/5ml
6	Vitamin B ₁₂	Injection	1mg/ml

ii. Anti-Platelets, Anti-Coagulants & Fibrinolytic Drugs

1	Aspirin (Acetylsalicylic Acid)	Tablet (EC)	100mg
		Soluble Tablet	300mg
2	(S) Clopidogrel	Tablet	75mg
3	(S) Alteplase (rt-PA, tissue-type plasminogen activator)	Injection	50mg
4	(S) Dipyridamole	Tablet	25mg
		Tablet	75mg
5	Fondaparinux	Injection	2.5mg/0.5ml
		Injection	7.5mg/0.6ml
6	Heparin Sodium	Flush	50u/5ml
		Injection	1000u/ml
		Injection	5000u/ml
7	(S) Low Molecular Weight Heparin as dalteparin / enoxaparin or equivalent	Injection*	2,500u - 4,000u
		Injection*	5,000u - 8,000u
8	(S)Streptokinase	Injection	1.5 mu
9	(R)Tenecteplase	Injection	50mg
	<i>- Restricted to Cardiology</i>		
10	Ticlopidine HCl	Tablet	250mg
11	(S) Urokinase	Injection	6,000u
		Injection	250,000u
12	Warfarin Sodium	Tablet	1mg

iii Haemostatics

1	(S) Factor VIII (Human Recombinant)	Injection	220-275u
	(S) Factor VIII with Von Willebrand Factor (Human)	Injection	250u
2	(S) Factor VIII inhibitor bypassing fraction (FEIBA)	Injection	500u
3	(S) Factor IX (Human Recombinant)	Injection	450-550u
4	(S) Fibrinogen, Dried (Human)	Injection	1000mg
5	Tranexamic Acid	Injection	500mg/5ml
		Tablet	500mg
6	Vitamin K ₁	Injection	2mg/0.2mls
		Injection	10mg

NATIONAL STANDARD DRUG LIST (NSDL) - 7th EDITION [September 2017]

(b) Blood Products and Blood Substitutes

1	Albumin Normal Serum (Human)	Injection	20% - 25%
		Injection	4.5% - 5%
2	Plasma substitute containing succinylated gelatin as Haemaccel [®] or its equivalent	Injection	500ml

(c) Others

1	(R) Deferiprone <i>- For Haematology & Paediatrics (>6 years old)</i>	Tablet	500mg
2	Desferioxamine mesylate	Injection	500mg
3	Erythropoietin Alfa	Injection	2000u
		Injection	4000u
4	Erythropoietin Beta	Injection	2000u
		Injection	4000u
5	(S) Granulocyte-Colony Stimulating Factor (GCSF) - Filgrastim	Injection	300mcg/vial

14 DERMATOLOGICALS DRUGS

(a) Anti-Histamines

1	Chlorpheniramine Maleate	Tablet	4mg
		Injection	10mg/ml
		Syrup x 100ml	2mg/5ml
2	Cyproheptadine HCl	Tablet	4mg
3	Dexchlorpheniramine Maleate	Tablet	2mg
		Tablet (SR)	6mg
4	Hydroxyzine	Tablet	25mg
5	Ketotifen	Elixir x 100ml	1mg/5ml
6	Loratadine	Tablet	10mg
		Liquid x 100ml	1mg/ml
7	Promethazine HCl	Syrup x 60ml	5mg/5ml
		Injection	50mg/2ml
8	Trimeprazine Tartrate	Syrup x 100ml	7.5mg/5mls
		Syrup x 100ml	30mg/5ml

(b) Anti-Infectives

i Anti-Fungal

1	Clotrimazole	Solution	1%
		Cream	1%
2	Griseofulvin	Tablet	125mg
3	(S) Itraconazole	Capsule	100mg
4	Ketoconazole	(S) Cream	2%
		Shampoo	2%
5	Miconazole	Cream	2%
		Oral Gel	25mg/ml
		Dusting Powder	2%
6	Miconazole 2% with Hydrocortisone 1%	Cream	-

ii Anti-Parasitic

1	Malathion	Lotion	0.50%
		Shampoo	1%
2	Permethrin	Cream	5%

iii Anti-Viral

1	Acyclovir	Cream	5%
		Suspension	200mg/5ml
		Tablet	400mg
2	Efavirenz	Tablet	200mg
		Tablet	600mg
3	Tenofovir disoproxil	Tablet	300mg
4	Tenofovir Disoproxil (as Tenofovir disoproxil fumarate 300mg) 245mg & Emtricitabine 200mg	Tablet	-

iv Anti-infective & Antibiotic

Please See Relevant Subsections In Chapter 6

(c) Steroid Preparation

1 (S) Betamethasone valerate	Cream x 15g	0.10%
	Cream x 100g	0.10%
	Cream x15g	0.01%
		(1 in 10 dilution)
	Cream x100g	0.01%
		(1 in 10 dilution)
2 (S) Betamethasone valerate	Cream x15g	0.02%
		(1 in 5 dilution)
	Cream x 100g	0.02%
		(1 in 5 dilution)
	Ointment x 15g	0.10%
	Ointment x 100g	0.10%
	Ointment x 15g	0.01%
		(1 in 10 dilution)
	Ointment x 100g	0.01%
		(1 in 10 dilution)
	Ointment x 15g	0.02%
		(1 in 5 dilution)
	Ointment x 100g	0.02%
		(1 in 5 dilution)
3 (S) Bethamethasone dipropionate	Scalp Mix x 100g	0.07%
	Scalp Application x 30ml	0.05%
4 (S) Clobetasone butyrate	Cream x 15g	0.05%
	Ointment x 15g	0.05%
5 (S) Clobetasol propionate	Cream x 15g	0.05%
	Cream x 100g	0.005%
		(1 in 10 dilution)
	Cream x 100g	0.01%
		(1 in 5 dilution)
	Ointment x15g	0.05%
	Ointment x 100g	0.005%
		(1 in 10 dilution)
	Ointment x 100g	0.01%
		(1 in 5 dilution)
6 Fludrocortide / Flurandrenolone	Polythene Adhesive Film	4mcg/cm ²
7 Hydrocortisone	Cream x15g	0.50%
	Ointment x15g	0.50%
	Cream x15g	1%
	Ointment x15g	1%
	Cream x100g	1%
	Ointment x100g	1%

(c) Steroid Preparation (Continue)

8	(R) Mometasone - Restricted to Dermatology, OMF & Paediatricians .	Cream	0.10%
		Ointment	0.10%
9	Triamcinolone acetonide	Dental Paste	0.10%
		(S) Injection	10mg/ml
		(S) I/M Injection	40mg/ml

(d) Emollients and Skin Protectives

1	Aqueous Cream	Cream x 30g	-
		Cream x 100g	-
		Cream x 500g	-
2	Calamine	Cream x 30g	4%
		Lotion x 120ml	15%
3	Nappy rash cream as Drapolene [®] or its Equivalent	Cream x 1 tube	-
4	Emulsifying Ointment	Ointment x100g	-
		Ointment x 500g	-
5	Glycerine	Liquid x 100ml	-
6	Liquid Paraffin	Liquid x120ml	-
7	Menthol in Aqueous Cream	Cream x100g	0.50%
8	Oilatum (Polyunsaturated Vegetable Oil 7.5%)	Bar Soap	-
9	Polytar [®]	Liquid x 1 bottle	-
		Bar Soap	-
10	Dimethicone 10% + Cetrimide 0.3% as Siopel [®] or its Equivalent	Cream x 1 tube	-
11	(R) Sun-Block Cream SPF 25 or its equivalent (Oxybenzone 5% w/w + ethylhexyl P-Methoxycinnamate 5% w/w) - Restricted to Dermatology and OMF	Lotion	tube/bottle
12	Sulphur in Calamine	Cream x 100g	4%
13	(S) Trimethoxypsoralen	Tablet	5mg
14	Urea Cream	Cream	10%
15	White Soft Paraffin	Ointment x 15g	-
		Ointment x 500g	-
16	White Soft Paraffin 50% in Liquid Paraffin 50%	Ointment x 100g	-
		Ointmet x 300g	-
17	Zinc Oxide	Cream x15g	-

(e) Anti-Acne & Dandruff Preparation

1	(R) Adapalene - Restricted for Dermatology	Gel/ Cream	0.10%
2	Benzoyl Peroxide	Cream	10%
		Gel	5%
3	Clindamycin Phosphate	Lotion	10mg/ml
4	(S) Cyproterone Acetate 2mg with Ethinyl Oestradiol 50mcg as Diane [®] or its Equivalent	Tablet	-
5	(R) Isotretinoin - Restricted for Dermatology & Oncology	Capsule	10mg
			20mg
6	Selenium Sulphide	Shampoo	2.50%

(e) Anti-Acne & Dandruff Preparation (Continue)

7	Sulphur 2%, with Salicylic Acid 2%	Cream x30g	2% + 2%
8	(R) Tretinoin	Cream	0.03%
	-Restricted For Dermatology & OMF	Cream	0.05%

(f) Psoriasis Preparation & Others

i Topical Preparations

1	(S) Bethamethasone dipropionate	Scalp Application x30ml	0.05%
2	(R) Calcipotriol	Ointment	50mcg/gm
	- Restricted For Dermatology	Scalp Solution	50mcg/ml
3	Clobetasol Scalp Preparation		
4	Coal Tar in Emulsifying Ointment	Ointment x 100g	2%
		Ointment x 100g	4%
		Ointment x 100g	6%
		Ointment x 100g	10%
5	(R) Coccois [®] or its Equivalent (12% coal tar solution, 2% salicylic acid, 4% sulphur in a coconut oil emollient base)	Ointment x 100g	-
	- Restricted For Dermatology		
6	(R) Dithranol	Ointment	0.1% -1%
	- Restricted For Dermatology		
7	Salicylic acid 2% with coal tar 4%	Ointment x 100g	-
8	Salicylic acid 2% with coal tar 6%	Ointment x 100g	-

ii Oral Retinoids for Psoriasis

1	(R) Acitretin	Capsule	10mg
	- Restricted For Dermatology	Capsule	25mg

(g) Drugs Affecting the Immune Response

1	(R) Tacrolimus	Ointment x 1 tube	0.03%
	-Restricted to Dermatology	Ointment x 1 tube	0.10%

(h) Miscellaneous Topical Preparation

1	(S) Acetic Acid	Lotion x 100ml	1%
		Lotion x 100ml	3%
2	(R) Ammoidin or Methoxsalen 1% in alcohol	Lotion	1 in 10 dilution
	- Restricted For Dermatology	Lotion	1 in 20 dilution
		Lotion	1 in 30 dilution
3	Crotamiton	Cream x 1 tube	10%
4	(R) Hydroquinone	Cream	4%
	- Restricted For Dermatology & OMF		
5	(S) Podophyllum	Paint	15%

(h) Miscellaneous Topical Preparation (Continue)

6 (S) Posalfilin [®] or its Equivalent (Podophyllum resin 20% +Salicylic Acid 25%)	Paint	-
8 Potassium Permanganate	Solution x 120ml	1.50%
9 Salicylic Acid Ointment	Ointment x 30g	2%
	Ointment x 30g	5%
9 Salicylic Acid Ointment	Ointment x 30g	10%
	Ointment x 15g	20%
10 Silver sulphadizine	Cream x 50g	1%
	Cream x 500g	1%
11 (S) Trichloroacetic Acid	Lotion	30%
	Lotion	50%
12 Petroleum Jelly	Jelly	tube
- For Hospital or Other Clinical		
13 Phenol	Solution x 500ml	80%
14 Silver Nitrate 75% & Potassium Nitrate 25% Applicator	Application Stick	-

15 EYE PREPARATIONS

(a) Corticosteroids

1	Betamethasone Sodium Phosphate	Ointment	0.10%
2	Dexamethasone	Drop	0.10%
		Ointment	0.05%
3	Fluorometholone	Drop	0.10%
4	(R)Lotedprednol	Drop	0.50%
	<i>- Restricted For Ophthalmology</i>		
5	Prednisolone Acetate	Drop	0.12%
		Drop	1%

(b) Corticosteroids with Antibiotics

1	Betamethasone with Neomycin as Betacin [®] Eye or Ear Drop	Drop	-
2	Gentamycin Sulphate 0.3% + Betamethasone 0.1% as Garasone [®] or its Equivalent	Drop	-
3	Neomycin Sulphate 3.5mg + Polymyxin Bisulphate 600unit + Dexamethasone 0.1% as Maxitrol [®] or its Equivalent	Drop	-
		Ointment	-

(c) Anti-Infectives

i Antibiotics

1	Chloramphenicol	Drop	0.50%
		Ointment	1%
2	Fusidic Acid	Viscous Drops	1%
3	Gentamycin Sulphate	Drop	0.30%
		Ointment	0.30%
4	(R)Moxifloxacin	Drop	0.50%
	<i>- Restricted For Ophthalmology</i>		
5	Oxytetracycline 5mg with Polymyxin B 1mg as Terramycin [®] or its Equivalent	Ointment	-
6	Tobramycin	Drop	0.30%

ii Anti-Fungals

1	Natamycin	Drop	5%
---	-----------	------	----

iii Anti-Virals

1	Acyclovir	Ointment	3%
---	-----------	----------	----

(d) Ocular Decongestants

1	Antazoline Sulphate 0.5% + Naphazoline nitrate 0.025% as Antistin-Privin [®] or its Equivalent	Drop	-
2	Naphazoline HCl	Drop	0.10%

(d) Ocular Decongestants (Continue)

3	Naphazoline HCl 0.025% + Pheniramine maleate 0.3% as Naphcon [®] 'A' or its Equivalent	Drop	0.025% + 0.3%
4	Propamide Isothionate	Drop	0.10%
5	Tetrahydrazoline HCl	Drop	0.05%

(e) Mydriatic

1	Atropine Sulphate	Drop	1%
2	Cyclopentolate 0.2% +Phenylephrine 1% as Cyclomydril [®] or its Equivalent	Drop	-
3	Cyclopentolate Hydrochloride	Drop	1%
4	Homatropine Hydrobromide	Drop	2%
5	Tropicamide	Drop	1%

(f) Miotics

1	Carbachol	Intraocular Inejction	0.01%
2	Pilocarpine Hydrochloride	Drop	2%

(g) Drugs for Treatment of Glaucoma

1	Betaxolol Hydrochloride	Drop	0.50%
2	(R) Brimonidine <i>- Restricted For Ophthalmology</i>	Drop	0.15%
3	(R) Brinzolamide <i>- Restricted For Ophthalmology</i>	Drop	1%
4	(R) Latanoprost <i>- Restricted For Ophthalmology</i>	Drops	0.01%
5	Timolol	Drop	0.50%
6	(R)Timolol with Travoprost <i>- Restricted For Ophthalmology</i>	Drop	40mcg/5mg
7	(R)Travoprost <i>- Restricted For Ophthalmology</i>	Drop	0.00%

(h) Minims Preparations

1	Atropine Sulphate	Drop	1%
2	Cyclopentolate HCl	Drop	1%
3	Fluorescein Sodium	Drop	1%
		Drop	2%
4	Lignocaine HCl 4% with Fluorescein Sodium 0.25%	Drop	-
5	Oxybuprocaine HCl	Drop	0.40%
6	Phenylephrine HCl	Drop	2.50%
		Drop	10%
7	Pilocarpine Nitrate	Drop	2%
8	Tetracaine (Amethocaine) HCl	Drop	1%

NATIONAL STANDARD DRUG LIST (NSDL) - 7th EDITION [September 2017]

(i) Ocular Lubricants

1	White petroleum 55% + Mineral Oil 42.5% + Nonionic Lanolin deriv. 2% as Lacri Lube [®] or its Equivalent	Ointment	-
2	Dextran 70 + Hypromellose 0.3% as Tears Naturale [®] or its Equivalent	Drop	-

(j) Miscellaneous

1	Apraclonidine	Ophthalmic Solution	1%
2	Balance Salt Solution	Solution	15mls
		Solution	500mls
3	Fluorescein Sodium	Injection	10%
		Injection	25%
4	Hyaluronidase	Injection	1500u/amp
5	Sodium Chloride	Ointment	5%
6	Sodium Cromoglycate	Drop	2%
7	Sodium Hyaluronate	Injection	10mg/ml
8	Solcoseryl [®]	Ophthalmic Gel	20%

16 EAR, NOSE & THROAT PREPARATIONS

(a) Ear Antiseptics

1	Clotrimazole	Solution	1%
2	Triamcinolone Acetonide 1mg +Neomycin 2.5mg + Gramicidin 250mcg + Nystatin 10,000iu as Kenacomb [®] or its Equivalent	Ointment	-
3	Polymyxin B Sulphate 10,000 u +Neomycin Sulphate 3,400u + Hydrocortiosone 10mg as Otosporin [®] or its Equivalent	Ear Drop	-
4	Dexamethasone 0.05% + Framycetin 0.5% + Gramicidin 0.005% as Sofradex [®] or its Equivalent	Ear Drop	-

(b) Miscellaneous Items for the Ear

1	Chlorbutol 5% + Paradichlorobenzene 2% + Arachis Oil 57% as Cerumol [®] or its Equivalent	Drop	bottle
---	--	------	--------

(c) Nasal Preparations

1	Beclomethasone Dipropionate	Spray	50mcg/dose
2	(S) Fluticasone propionate	Aq. Nasal Spray	50mcg/dose
3	Oxymetazoline HCl	Drop	0.01%
		Drop	0.03%
		Spray	0.05%

(d) Mouth & Throat Preparations

1	Thymol [®] or its Equivalent <i>- Restricted for in-hospital use & dental services</i>	Effervescent Tablet	-
2	Choline Salicylate	Oral gel	8.70%
3	Dequalinium Chloride	Lozenges	250mcg
4	Hexetidine	Mouth Wash	0.10%
5	Miconazole Nitrate	Oral gel	2%
6	Triamcinolone Acetonide	Orabase	0.10%

(e) Others

1	Lignocaine 5% with Phenylephdrine 0.5% Spray	Spray	-
---	--	-------	---

17 ANTIDOTES FOR POISONING

(a) General Antidotes

1 Charcoal, Activated	Suspension	50g/250ml
2 Ipecacuanha	Tincture	-

(b) Specific Antidotes

1 Absolute Ethanol	1 Litre	99.99%
2 Acetylcysteine	Injection	200mg/ml
3 Atropine Sulphate	Injection	1mg/ml
4 Calcium Folate	Injection	50mg/ml
5 Desferioxamine Mesylate	Injection	500mg
6 Dicobalt Edetate	Injection	300mg/20ml
7 Flumazenil	Injection	500mcg/5ml
8 Methylene Blue	Injection	1%
9 Naloxone	Injection	0.4mg/ml
10 Pralidoxime Chloride	Injection	500mg/2ml
11 Protamine Sulphate	Injection	10mg/ml
12 Sodium Nitrite	Injection	30mg/ml
13 Sodium Thiosulphate	Injection	250mg/ml

18 VACCINES, ANTI-SERA AND IMMUNOLOGICALS

(a) Vaccines

1	Bacillus Calmette-Guerin Vaccine (BCG)	Injection	10 dose vial
2	Cholera Vaccine	Injection	-
3	4 in 1 vaccine (Diphtheria, Pertussis, Tetanus & Haemophilus Influenzae B Vaccine)	Injection	-
4	6 in 1 vaccine (Hepatitis B, Diphtheria, Tetanus, Pertussis, Inactivated Polio, Haemophilus Influenza)	Injection	-
5	Haemophilus Influenza Type B	Injection	-
6	Hepatitis A Vaccine	Injection	Adult
		Injection	Paediatric
7	Hepatitis B Vaccine	Injection	10mcg 20mcg
8	Human Papilloma Virus vaccine	Injection	-
9	Measles, Mumps & Rubella Vaccine (MMR), Live	Injection	Single dose
10	Meningococcal A, C, W135, Y Conjugate Vaccine	Injection	-
11	Pneumococcal Conjugate Vaccine with 13 subtypes	Injection	-
12	Pneumococcal Polysaccharide Vaccine with 23 serotypes	Injection	-
13	Poliomyelitis Oral Vaccine	Injection	10 dose vials
14	Rabies Vaccine	Injection	-
15	Seasonal Influenza Vaccine	Injection	-
16	Tetanus Toxoid Vaccine	Injection	-
17	Typhoid Vaccine	Injection	50mcg/ml
18	Yellow Fever Vaccine, Live	Injection	-

(b) Immunoglobulins

1	Anti-D (Rho) Immunoglobulin (Human)	Injection	250mcg
2	Hepatitis B Immunoglobulin	Injection	100iu/ml
		Injection	200iu/ml
3	Human Normal Immunoglobulin	Injection	2.5g
		Injection	5g
		Injection	10g
4	Rabies Immunoglobulin	Injection	300iu/2ml
5	Tetanus Immunoglobulin (Human)	Injection	250iu
6	Varicella-Zoster Immunoglobulin (Human)	Injection	250mg

(c) Anti-Sera

1	Box Jelly Fish Antivenom	Injection	20,000u/vial
2	Sea-Snake Antivenom	Injection	1,000u/ml
3	Snake Haematological Polyvalent Antivenom	Injection	-
4	Snake Neurological Polyvalent Antivenom	Injection	-
5	Stone-Fish Antivenom	Injection	-

19 ANAESTHETICS

(a) Inhalation Anaesthetics

1	Isoflurane	Inhalation	100mls
2	Sevoflurane	Inhalation	250mls

(b) Intravenous Anaesthetics

1	Etomidate	Injection	2mg/ml
2	Ketamine	Injection	50mg/ml
3	Propofol	Injection	200mg/20ml
		Injection	500mg/50ml
4	Thiopentone Sodium	Injection	500mg

(c) Local Anaesthetics

1	Bupivacaine	Injection	0.50%
		Injection	0.75%
		Spinal Injection	0.50%
2	Lignocaine 2.5% + Prilocaine 2.5% as Emla [®] or its Equivalent	Cream	
3	Ethyl Chloride Spray	Spray	100ml
4	Lignocaine HCl	(E)Injection	1%
		(E)Injection	2%
		Gel	2%
		Accordion Gel	2%
		Topical Soln.	4%
		Spray	10%
5	(R) Mepivacaine 2% + Adrenaline 1:100,000 <i>-Restricted to Dental Department</i>	Injection	-
6	Ropivacaine	Polybag	2mg/ml

20 INTRAVENOUS AND OTHER STERILE AND NON-STERILE SOLUTIONS

1	Bretschneider's HTK solution	-	-
2	Compound Sodium Lactate (Hartmann's Solution)	Infusion x 500ml	-
3	Dextran '40' in 5% Dextrose	Infusion x 500ml	-
4	Glucose (Dextrose) 4.3% in Sodium Chloride 0.18%	Infusion x 500ml	-
	Glucose (Dextrose) 5% in Sodium Chloride 0.45%	Infusion x 500ml	-
	Glucose (Dextrose) 5% in Sodium Chloride 0.9%	Infusion x 500ml	-
		Infusion x 500ml	-
5	Glucose (Dextrose)	Infusion x 500ml	5%
		Infusion x 500ml	10%
		Infusion x 500ml	20%
		Injection x 500ml	50%
		Injection x 20ml	50%
6	Glycine Solution	Irrigation x3L	1.50%
7	Plasma substitute containing succinylated gelatin as Haemaccel [®] or its Equivalent	Infusion x 500ml	-
8	Mannitol	Infusion	20%
9	Sodium Bicarbonate	Injection x 10ml	8.40%
		Injection x 50ml	8.40%
10	Sodium Chloride	Injection/Infusion	0.45%
		Injection/Infusion x 10ml	0.90%
		Injection/Infusion x 100ml	0.90%
		Infusion x 500ml (bottle)	0.90%
		Infusion x 500ml (bag)	0.90%
		Irrigation x 3 litres	0.90%
		Infusion x 500ml	3%
		Injection x 10ml	20%
11	Water for Injection	Injection x 10ml	-
		Infusion x 500ml	-

21 DISINFECTANTS & ANTISEPTICS

1	Alcohol (denatured)	Solution x100ml	70%
2	Chlorhexidine gluconate	Solution x 1gallon	5%
		Solution x1 gallon	4%
		Obstetric Cream	1%
		Sterile solution x30ml	0.10%
		Solution	2.2% - 2.6%
3	Glutaraldehyde	Solution	6%
4	Hydrogen Peroxide	Solution x 5L	0.55%
5	Orthophthalaldehyde + Activator	Solution x 120ml	1.50%
6	Potassium Permanganate	Solution x 500ml	10%
7	Povidone-Iodine	Solution x 4L	95%
8	Spirit (Methylated)		